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30,000 MHz 1,000 GHz 1.000 MHz 950.79710 MHz -54.04 dBm -41.04 dg 30,000 MHz 1.000 GHz 1.000 MHz 946.43428 MHz -54,02 dBm -41,02 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.77724 GHz -54.59 dBm -41.59 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.81418 GHz -54.41 dBm -41.41 dB
1,920 GHz 3.000 GHz | 1.000 MHz 1.92018 GHz -52,20 dém -39,20 d8 1,920 GHz 3,000 GHz 1.000 MHz 2.99154 GHz -53.49 dBm -40.49 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.82468 GHz -44.08 dBm -31.08 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.82468 GHz .01 dBm -33.01dB
9.000 GHz 13.000 GHz 1.000 MHz 12.67579 GHz -50.08 dBm -37.08 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.64729 GHz -49.93 dBm -36.93 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.72554 GHz -46.37 dBm -33.37 dé 13.000 GHz 19.500 GHz 1.000 MHz 15.73754 GHz -46.47 dBm -33.47 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG671906B

LTE Band 25 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

om @)|(Spectrum | =
Ref Level 0,00 dém Offset 4.80 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit fheck PARS
-10 ddRR—HBURIOUS JINE ABS PARS -10 d8RR—HRURIONS JINF ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB
30dB
-40 dB
» g 1 A "
) 3 ~ % PN
et
-60 dBr
70 dB
-80 del
-90 dB -90 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 907.65367 MHz -54,07 dBm -41,07 d& 30,000 MHz 1,000 GHz 1.000 MHz 938.67816 MHz -54.00 dBm -41,00 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.80033 GHz -54.58 dBm -41.58 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.80033 GHz -54.26 dBm -41.26 dB
1.920 GHz 3,000 GHz | 1.000 MHz 1.92018 GHz -46.34 dem -33.34 d8 1.920 GHz 3,000 GHz 1.000 MHz 1.92018 GHz -47.58 dBm -34.58 dB
3.000 GHz 8.000 GHz 1.000 MHz 3.82068 GHz -43.88 dBm -30.88 dB 3.000 GHz .000 GHz 1.000 MHz 3.82068 GHz -45.25 dBm -32,25 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.75828 GHz -49,90 dBm -36.90 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.69829 GHz -50.00 dBm -37.00 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.73004 GHz -46.54 dBm -33.54 dB 13.000 GHz 19.500 GHz 1.000 MHz 15.75004 GHz 1 dBm -33.21 dB
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LTE Band 25 / 10MHz

Highest Channel / QPSK

Highest Channel / 16QAM

ctrum ? zctrum -
Ref Level 0.00 dém Offset 4.80 d8 Mode Auto Sweep Ref Level 0.00 dBm Offset 4.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr @1 AvgPwr
Limit (ﬁhnrk PARS Limit thm-k PARS
-10 défiR—FRURIOUS | INE ARS PASS -10 ddRR—FPURIONS | INE_ABS PARS
[ SPURIOUS_ LINE_ABS._ SPURIOUS_LINE_ABS_
20 dB 20 dB
-30dB 30 dB
40 dB
o [t A S0d T proe _ Nogt
X S : i X ~
-60 dB
<70 dBi
-80 dBr
-90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 904.26037 MHz -54,02 dBm -41,02 dB 30,000 MHz 1.000 GHz 1.000 MHz 933.34583 MHz -54,04 dBm -41,04 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.77094 GHz -54.44 dBm -41.44 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.81628 GHz -54.48 dBm -41.48 dB
1,920 GHz 3.000 GHz | 1.000 MHz 1.92342 GHz -50.57 dém -37.57 d8 1,920 GHz 3,000 GHz 1.000 MHz 1.92342 GHz -52,22 dBm -39.22 d&
3.000 GHz 9.000 GHz 1.000 MHz 3.81118 GHz -42.67 dém -29.67 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.81118 GHz -44.02 dBm -31.02 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68729 GHz -50.09 dBm -37.09 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.65029 GHz -50.04 dBm -37.04 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.73754 GHz -46.44 dBm -33.44 dB 13.000 GHz 19.500 GHz 1.000 MHz 15.74954 GHz -46.59 dBm -33.59 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG671906B

LTE Band 25 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

om @)|(Spectrum | =
Ref Level 0,00 dém Offset 4.80 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit fheck PARS
-10 ddRR—HBURIOUS JINE ABS PARS -10 d8RR—HRURIONS JINF ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB
-30 dB
-40 dB
| i il o 1 i N FER—
—— v ey JU—— v
-60 dBr
70 dB
-80 del
-90 dB -90 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 920.25737 MHz -53,99 dBm -40.9¢ d 30,000 MHz 1,000 GHz 1.000 MHz 984.24538 MHz -54.09 dem -41,00 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.81082 GHz -54.28 dBm -41.28 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.79697 GHz -54.36 dBm -41.36 dB
1.920 GHz 3,000 GHz | 1.000 MHz 1.92090 GHz -49.48 dém -36.48 dB 1.920 GHz 3,000 GHz 1.000 MHz 1.92126 GHz -51.71 dem -38.71d8
3.000 GHz 8.000 GHz 1.000 MHz 3.80168 GHz -41.00 dBm -28.00 dB 3.000 GHz .000 GHz 1.000 MHz 3.80168 GHz -43.65 dBm -30.65 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70129 GHz -49,96 dBm -36.96 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.67879 GHz -50.16 dBm -37.16 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.75354 GHz -46.44 dBm -33.44 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.76104 GHz 4 dBm -33.44 d&
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LTE Band 25 / 20MHz

Highest Channel / QPSK

Highest Channel / 16QAM

ctrum ? zctrum -
Ref Level 0.00 dém Offset 4.80 d8 Mode Auto Sweep Ref Level 0.00 dBm Offset 4.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr @1 AvgPwr
Limit (ﬁhnrk PARS Limit thm-k PARS
-10 défiR—FRURIOUS | INE ARS PASS -10 ddRR—FPURIONS | INE_ABS PARS
| SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 957.58371 MHz -54.09 dBm -41,02 dB 30,000 MHz 1.000 GHz 1.000 MHz 935.28486 MHz -54,05 dBm -41,05 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.75793 GHz -54.50 dBm -41.50 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.79529 GHz -54.38 dBm -41.38 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.95915 GHz -53.58 dém -40,58 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.99550 GHz -53,59 dBm -40,59 d&
3.000 GHz 9.000 GHz 1.000 MHz 3.79218 GHz -42.59 dém -29.59 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.79218 GHz -44.89 dBm -31.89 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.65529 GHz -50.11 dBm -37.11d8 9.000 GHz 13.000 GHz 1.000 MHz 11.75491 GHz -50.12 dBm -37.12 dB8
13.000 GHz 19.500 GHz 1.000 MHz 15.73554 GHz -46.56 dBm -33.56 de 13.000 GHz 19.500 GHz 1.000 MHz 15.74954 GHz -46.40 dBm -33.40 dB
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«auanas.  FCC RF Test Report

Report No. : FG671906B

Frequency Stability,
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0005
40 Normal Voltage 0.0008
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0033
-10 Normal Voltage 0.0009 PASS
-20 Normal Voltage 0.0028
-30 Normal Voltage 0.0030
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0003
20 Battery End Point 0.0010
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : SRQ-K90U

Page Number

Report Version

1 A165 of A169
Report Issued Date : Sep. 13,2016

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.5




«auanas.  FCC RF Test Report

Report No. : FG671906B

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0026
40 Normal Voltage 0.0029
30 Normal Voltage 0.0006
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0033
0 Normal Voltage 0.0029

-10 Normal Voltage 0.0024 PASS
-20 Normal Voltage 0.0033
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0027
20 Normal Voltage 0.0021
20 Battery End Point 0.0023

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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«auanas.  FCC RF Test Report

Report No. : FG671906B

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0017
40 Normal Voltage 0.0012
30 Normal Voltage 0.0044
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0020
-10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0047
-30 Normal Voltage 0.0037
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0011
20 Battery End Point 0.0007

Note: Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.
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«auanas.  FCC RF Test Report

Report No. : FG671906B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0047
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0013
0 Normal Voltage 0.0054

-10 Normal Voltage 0.0004 PASS
-20 Normal Voltage 0.0058
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0008
20 Battery End Point 0.0065

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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«auanas.  FCC RF Test Report

Report No. : FG671906B

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0023
40 Normal Voltage 0.0019
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0020
0 Normal Voltage 0.0022

-10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0019
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0018
20 Battery End Point 0.0015

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG671906B

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 2/ 1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)

3758.92 -29.08 -13 -16.08 -45.32 -36.83 4.85 12.60 H

5638.38 -31.02 -13 -18.02 -51.62 -38.54 5.58 13.10 H

7517.84 -43.29 -13 -30.29 -64.87 -48.03 6.56 11.30 H
Middle 9397.3 -41.28 -13 -28.28 -68.19 -45.71 7.47 11.90 H

3758.92 -40.83 -13 -27.83 -56.24 -48.58 4.85 12.6 Vv

5638.38 -36.86 -13 -23.86 -56.96 -44.38 5.58 13.1 Vv

7517.84 -41.40 -13 -28.40 -63.1 -46.14 6.56 11.3 \

9397.3 -43.30 -13 -30.30 -69.93 -47.73 7.47 11.9 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 3MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit 0-ve-r SPA.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Ga||.1 (H)
(dB) (dBm) (dBm) (dB) (dBi)

3757.48 -27.98 13 -14.98 -44.57 -35.73 4.85 12.60 H

5636.22 -31.13 -13 -18.13 -51.71 -38.65 5.58 13.10 H

7514.96 -42.81 -13 -29.81 -64.39 -47.55 6.56 11.30 H
Middle 9393.7 -39.19 -13 -26.19 -66.10 -43.62 7.47 11.90 H

3757.48 -37.50 -13 -24.50 -53.82 -45.25 4.85 12.6 \

5636.22 -36.40 -13 -23.40 -56.58 -43.92 5.58 13.1 Vv

7514.96 -41.73 -13 -28.73 -63.43 -46.47 6.56 11.3 Vv

9393.7 -42.76 -13 -29.76 -69.39 -47.19 7.47 11.9 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG671906B

LTE Band 2 / 5MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3755.68 -36.47 -13 -23.47 -51.75 -44.22 4.85 12.60 H
5633.52 -30.44 -13 -17.44 -51.08 -37.96 5.58 13.10 H
7511.36 -41.15 -13 -28.15 -62.73 -45.89 6.56 11.30 H
Middle 9389.2 -41.11 -13 -28.11 -68.02 -45.54 7.47 11.90 H
3755.68 -41.76 -13 -28.76 -56.92 -49.51 4.85 12.6 Vv
5633.52 -37.06 -13 -24.06 -57.11 -44.58 5.58 13.1 Vv
7511.36 -40.97 -13 -27.97 -62.67 -45.71 6.56 11.3 \
9389.2 -41.36 -13 -28.36 -67.99 -45.79 7.47 11.9 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 10MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit 0-ve-r SPA.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Ga||.1 (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3751 -28.10 13 -15.10 -44.66 -35.85 4.85 12.60 H
5626.5 -30.28 -13 -17.28 -50.93 -37.80 5.58 13.10 H
7502 -42.11 -13 -29.11 -63.69 -46.85 6.56 11.30 H
Middle 9377.5 -40.97 -13 -27.97 -67.88 -45.40 7.47 11.90 H
3751 -37.90 -13 -24.90 -54.26 -45.65 4.85 12.6 \
5626.5 -39.00 -13 -26.00 -58.47 -46.52 5.58 13.1 Vv
7502 -44.54 -13 -31.54 -66.24 -49.28 6.56 11.3 Vv
9377.5 -42.27 -13 -29.27 -68.9 -46.70 7.47 11.9 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG671906B

LTE Band 2/ 15MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)

3746.68 -29.65 -13 -16.65 -45.95 -37.40 4.85 12.60 H

5620.02 -32.30 -13 -19.30 -52.63 -39.82 5.58 13.10 H

7493.36 -43.94 -13 -30.94 -65.52 -48.68 6.56 11.30 H
Middle 9366.7 -41.55 -13 -28.55 -68.46 -45.98 7.47 11.90 H

3746.68 -36.42 -13 -23.42 -52.95 -44.17 4.85 12.6 Vv

5620.02 -40.40 -13 -27.40 -59.27 -47.92 5.58 13.1 Vv

7493.36 -43.59 -13 -30.59 -65.29 -48.33 6.56 11.3 Vv

9366.7 -43.04 -13 -30.04 -69.67 -47.47 7.47 11.9 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit 0-ve-r SPA.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Ga||.1 (HV)
(dB) (dBm) (dBm) (dB) (dBi)

3742.18 -32.95 -13 -19.95 -48.95 -40.70 4.85 12.60 H

5613.27 -31.56 -13 -18.56 -52.07 -39.08 5.58 13.10 H

7484.36 -43.48 -13 -30.48 -65.06 -48.22 6.56 11.30 H
Middle 9355.45 -42.77 -13 -29.77 -69.68 -47.20 7.47 11.90 H

3742.18 -37.43 -13 -24.43 -53.75 -45.18 4.85 12.6 \

5613.27 -40.29 -13 -27.29 -59.16 -47.81 5.58 13.1 Vv

7484.36 -46.20 -13 -33.20 -67.9 -50.94 6.56 11.3 Vv

9355.45 -43.02 -13 -30.02 -69.65 -47.45 7.47 11.9 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG671906B

LTE Band 4/ 1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)

3463.74 -17.48 -13 -4.48 -34.54 -23.90 6.18 12.60 H

5195.61 -29.64 -13 -16.64 -49.94 -34.60 7.74 12.70 H

6927.48 -44.48 -13 -31.48 -63.29 -47.18 9 11.70 H
Middle 8659.35 -44.19 -13 -31.19 -66.79 -46.11 9.98 11.90 H

3463.74 -20.96 -13 -7.96 -36.19 -27.38 6.18 12.60 Vv

5195.61 -37.64 -13 -24.64 -54.44 -42.60 7.74 12.70 Vv

6927.48 -46.48 -13 -33.48 -63.19 -49.18 9 11.70 \

8659.35 -45.97 -13 -32.97 -66.03 -47.89 9.98 11.90 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 3MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit 0-ve-r SPA.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Ga||.1 (HV)
(dB) (dBm) (dBm) (dB) (dBi)

3462.48 -19.50 -13 -6.50 -36.53 -25.92 6.18 12.60 H

5193.72 -29.58 -13 -16.58 -49.88 -34.54 7.74 12.70 H

6924.96 -41.85 -13 -28.85 -60.66 -44.55 9 11.70 H
Middle 8656.2 -44.02 -13 -31.02 -66.62 -45.94 9.98 11.90 H

3462.48 -21.11 -13 -8.11 -36.33 -27.53 6.18 12.60 \

5193.72 -37.65 -13 -24.65 -54.45 -42.61 7.74 12.70 V

6924.96 -46.22 -13 -33.22 -62.93 -48.92 9 11.70 Vv

8656.2 -46.79 -13 -33.79 -66.85 -48.71 9.98 11.90 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG671906B

LTE Band 4 / 5MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)

3460.68 -18.25 -13 -5.25 -35.31 -24.67 6.18 12.60 H

5191.02 -28.26 -13 -15.26 -48.72 -33.22 7.74 12.70 H

6921.36 -41.24 -13 -28.24 -60.05 -43.94 9 11.70 H
Middle 8651.7 -40.93 -13 -27.93 -63.53 -42.85 9.98 11.90 H

3460.68 -19.83 -13 -6.83 -35.09 -26.25 6.18 12.60 Vv

5191.02 -33.98 -13 -20.98 -51.47 -38.94 7.74 12.70 Vv

6921.36 -44.18 -13 -31.18 -60.89 -46.88 9 11.70 \

8651.7 -43.62 -13 -30.62 -63.68 -45.54 9.98 11.90 vV

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 10MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit 0-ve-r SPA.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Ga||.1 (HV)
(dB) (dBm) (dBm) (dB) (dBi)

3456.18 -16.50 -13 -3.50 -33.60 -22.92 6.18 12.60 H

5184.27 -28.05 -13 -15.05 -48.54 -33.01 7.74 12.70 H

6912.36 -42.22 -13 -29.22 -61.03 -44.92 9 11.70 H
Middle 8640.45 -39.92 -13 -26.92 -62.52 -41.84 9.98 11.90 H

3456.18 -19.34 -13 -6.34 -34.6 -25.76 6.18 12.60 \

5184.27 -34.44 -13 -21.44 -51.92 -39.40 7.74 12.70 Vv

6912.36 -43.45 -13 -30.45 -60.16 -46.15 9 11.70 Vv

8640.45 -43.81 -13 -30.81 -63.87 -45.73 9.98 11.90 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG671906B

LTE Band 4 / 15MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)

3451.68 -20.20 -13 -7.20 -37.21 -26.62 6.18 12.60 H

5177.52 -28.86 -13 -15.86 -49.25 -33.82 7.74 12.70 H

6903.36 -42.01 -13 -29.01 -60.82 -44.71 9 11.70 H
Middle 8629.2 -39.54 -13 -26.54 -62.14 -41.46 9.98 11.90 H

3451.68 -20.83 -13 -7.83 -36.06 -27.25 6.18 12.60 Vv

5177.52 -35.75 -13 -22.75 -53.08 -40.71 7.74 12.70 Vv

6903.36 -42.25 -13 -29.25 -58.96 -44.95 9 11.70 \

8629.2 -43.64 -13 -30.64 -63.7 -45.56 9.98 11.90 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit 0-ve-r SPA.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Ga||.1 (HV)
(dB) (dBm) (dBm) (dB) (dBi)

3447.18 -19.28 -13 -6.28 -36.32 -25.70 6.18 12.60 H

5170.77 -31.20 -13 -18.20 -51.26 -36.16 7.74 12.70 H

6894.36 -40.37 -13 -27.37 -59.18 -43.07 9 11.70 H
Middle 8617.95 -41.01 -13 -28.01 -63.61 -42.93 9.98 11.90 H

3447.18 -20.88 -13 -7.88 -36.11 -27.30 6.18 12.60 \

5170.77 -37.23 -13 -24.23 -54.04 -42.19 7.74 12.70 Vv

6894.36 -45.37 -13 -32.37 -62.08 -48.07 9 11.70 Vv

8617.95 -43.48 -13 -30.48 -63.54 -45.40 9.98 11.90 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG671906B

LTE Band 5/ 1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)

1671.92 -50.64 -13 -37.64 -54.45 -57.33 0.56 9.40 H

2507.88 -53.53 -13 -40.53 -59.27 -61.24 0.74 10.60 H
Middle 3343.84 -57.43 -13 -44.43 -66.24 -67.03 0.85 12.60 H

1671.92 -53.78 -13 -40.78 -56.06 -60.47 0.56 9.40 \

2507.88 -54.83 -13 -41.83 -60.41 -62.54 0.74 10.60 Vv

3343.84 -57.95 -13 -44.95 -66.09 -67.55 0.85 12.60 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 3MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

1670.48 -48.09 -13 -35.09 -52.83 -54.78 0.56 9.40 H

2505.72 -50.77 -13 -37.77 -56.98 -58.48 0.74 10.60 H
Middle 3340.96 -57.08 -13 -44.08 -65.89 -66.68 0.85 12.60 H

1670.48 -53.16 -13 -40.16 -55.55 -59.85 0.56 9.40 Vv

2505.72 -55.72 -13 -42.72 -61.30 -63.43 0.74 10.60 Vv

3340.96 -57.93 -13 -44.93 -66.07 -67.53 0.85 12.60 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG671906B

LTE Band 5/ 5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)

1668.68 -47.35 -13 -34.35 -52.17 -54.04 0.56 9.40 H

2503.02 -44.60 -13 -31.60 -52.86 -52.31 0.74 10.60 H
Middle 3337.36 -56.00 -13 -43.00 -64.81 -65.60 0.85 12.60 H

1668.68 -51.11 -13 -38.11 -54.39 -57.80 0.56 9.40 Vv

2503.02 -45.36 -13 -32.36 -53.08 -53.07 0.74 10.60 Vv

3337.36 -57.86 -13 -44.86 -66.00 -67.46 0.85 12.60 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 10MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

1664.08 -49.21 -13 -36.21 -53.55 -55.90 0.56 9.40 H

2496.27 -40.22 -13 -27.22 -49.42 -47.93 0.74 10.60 H
Middle 3328.36 -57.01 -13 -44.01 -65.82 -66.61 0.85 12.60 H

1664.08 -50.46 -13 -37.46 -53.94 -57.15 0.56 9.40 \

2496.27 -42.84 -13 -29.84 -51.03 -50.55 0.74 10.60 \

3328.36 -57.44 -13 -44 .44 -65.58 -67.04 0.85 12.60 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG671906B

LTE Band 12/ 1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)

1413.74 -56.05 -13 -43.05 -58.88 -62.74 0.56 9.40 H

2120.61 -43.85 -13 -30.85 -52.17 -51.56 0.74 10.60 H

2827.48 -36.97 -13 -23.97 -48.35 -46.57 0.85 12.60 H
Middle 3534.35 -49.11 -13 -36.11 -60.63 -58.67 0.89 12.60 H

1413.74 -53.20 -13 -40.20 -55.58 -59.89 0.56 9.40 Vv

2120.61 -47.86 -13 -34.86 -54.90 -55.57 0.74 10.60 Vv

2827.48 -39.38 -13 -26.38 -50.81 -48.98 0.85 12.60 Vv

3534.35 -50.15 -13 -37.15 -61.27 -59.71 0.89 12.60 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12 / 3MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit 0-ve-r SPA.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Ga||.1 (HV)
(dB) (dBm) (dBm) (dB) (dBi)

1412.3 -56.94 13 -43.94 -59.77 -63.63 0.56 9.40 H

2118.45 -43.57 -13 -30.57 -51.97 -51.28 0.74 10.60 H

2824.6 -35.87 -13 -22.87 -47.33 -45.47 0.85 12.60 H
Middle 3530.75 -52.03 -13 -39.03 -63.55 -61.59 0.89 12.60 H

1412.3 -55.88 -13 -42.88 -57.54 -62.57 0.56 9.40 \

2118.45 -46.87 -13 -33.87 -54.02 -54.58 0.74 10.60 Vv

2824.6 -36.03 -13 -23.03 -47.80 -45.63 0.85 12.60 Vv

3530.75 -51.81 -13 -38.81 -62.93 -61.37 0.89 12.60 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : SRQ-K90U

Page Number
Report Issued Date : Sep. 13,2016
Report Version
Report Template No.: BU5-FGLTE Version 1.5

: B9 of B13

. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG671906B

LTE Band 12/ 5MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1410.5 -52.80 -13 -39.80 -55.76 -59.49 0.56 9.40 H
2115.75 -39.45 -13 -26.45 -48.77 -47.16 0.74 10.60 H
2821 -35.16 -13 -22.16 -46.67 -44.76 0.85 12.60 H
Middle 3526.25 -53.26 -13 -40.26 -64.78 -62.82 0.89 12.60 H
1410.5 -56.08 -13 -43.08 -57.74 -62.77 0.56 9.40 Vv
2115.75 -46.45 -13 -33.45 -53.75 -54.16 0.74 10.60 Vv
2821 -34.13 -13 -21.13 -47.15 -43.73 0.85 12.60 \
3526.25 -50.42 -13 -37.42 -61.54 -59.98 0.89 12.60 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12/ 10MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit 0-ve-r SPA.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Ga||.1 (HV)
(dB) (dBm) (dBm) (dB) (dBi)

1406 -55.70 -13 -42.70 -58.53 -62.39 0.56 9.40 H
2109 -45.33 -13 -32.33 -53.50 -53.04 0.74 10.60 H
2812 -36.45 -13 -23.45 -47.87 -46.05 0.85 12.60 H
Middle 3515 -50.44 -13 -37.44 -61.96 -60.00 0.89 12.60 H
1406 -53.72 -13 -40.72 -56.01 -60.41 0.56 9.40 \
2109 -45.06 -13 -32.06 -52.90 -52.77 0.74 10.60 Vv
2812 -34.71 -13 -21.71 -46.68 -44.31 0.85 12.60 Vv
3515 -51.16 -13 -38.16 -62.28 -60.72 0.89 12.60 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG671906B

LTE Band 25/ 1.4MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)

3763.74 -27.81 -13 -14.81 -44.02 -33.85 6.56 12.60 H

5645.61 -29.21 -13 -16.21 -47.84 -34.31 8 13.10 H

7527.48 -37.62 -13 -24.62 -57.28 -39.35 9.57 11.30 H
Middle 9409.35 -34.68 -13 -21.68 -59.20 -36.13 10.45 11.90 H

3763.74 -29.99 -13 -16.99 -46.01 -36.03 6.56 12.6 \

5645.61 -28.36 -13 -15.36 -48.66 -33.46 8 13.1 Vv

7527.48 -39.04 -13 -26.04 -57.95 -40.77 9.57 11.3 \

9409.35 -37.78 -13 -24.78 -61.55 -39.23 10.45 11.9 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 25 / 3MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit 0-ve-r SPA.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Ga||.1 (HV)
(dB) (dBm) (dBm) (dB) (dBi)

3762.3 25.17 13 -12.17 -40.91 -31.21 6.56 12.60 H

5643.45 -26.64 -13 -13.64 -45.42 -31.74 8 13.10 H

7524.6 -39.77 -13 -26.77 -58.53 -41.50 9.57 11.30 H
Middle 9405.75 -36.37 -13 -23.37 -60.76 -37.82 10.45 11.90 H

3762.3 -28.45 -13 -15.45 -44.65 -34.49 6.56 12.6 \

5643.45 -28.82 -13 -15.82 -48.97 -33.92 8 13.1 Vv

7524.6 -34.06 -13 -21.06 -55.07 -35.79 9.57 11.3 Vv

9405.75 -38.08 -13 -25.08 -61.85 -39.53 10.45 11.9 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG671906B

LTE Band 25/ 5MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3760.5 -24.94 -13 -11.94 -40.56 -30.98 6.56 12.60 H
5640.75 -29.74 -13 -16.74 -48.23 -34.84 8 13.10 H
7521 -35.02 -13 -22.02 -55.39 -36.75 9.57 11.30 H
Middle 9401.25 -36.08 -13 -23.08 -60.47 -37.53 10.45 11.90 H
3760.5 -29.99 -13 -16.99 -46.79 -36.03 6.56 12.6 V
5640.75 -28.16 -13 -15.16 -48.52 -33.26 8 13.1 Vv
7521 -34.08 -13 -21.08 -55.09 -35.81 9.57 11.3 \
9401.25 -37.02 -13 -24.02 -60.79 -38.47 10.45 11.9 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 25/ 10MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit 0-ve-r SPA.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Ga||.1 (HV)
(dB) (dBm) (dBm) (dB) (dBi)

3756 -27.90 -13 -14.90 -44.13 -33.94 6.56 12.60 H
5634 -29.05 -13 -16.05 -47.72 -34.15 8 13.10 H
7512 -39.17 -13 -26.17 -57.99 -40.90 9.57 11.30 H
Middle 9390 -34.90 -13 -21.90 -59.33 -36.35 10.45 11.90 H
3756 -33.18 -13 -20.18 -48.93 -39.22 6.56 12.6 V
5634 -26.88 -13 -13.88 -46.34 -31.98 8 13.1 Vv
7512 -36.11 -13 -23.11 -56.81 -37.84 9.57 11.3 Vv
9390 -38.70 -13 -25.70 -62.47 -40.15 10.45 11.9 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG671906B

LTE Band 25/ 15MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3751.5 -26.75 -13 -13.75 -42.81 -32.79 6.56 12.60 H
5627.25 -28.41 -13 -15.41 -47.15 -33.51 8 13.10 H
7503 -39.39 -13 -26.39 -58.19 -41.12 9.57 11.30 H
Middle 9378.75 -38.49 -13 -25.49 -62.88 -39.94 10.45 11.90 H
3751.5 -32.06 -13 -19.06 -47.83 -38.10 6.56 12.6 \
5627.25 -28.16 -13 -15.16 -48.52 -33.26 8 13.1 Vv
7503 -39.55 -13 -26.55 -58.19 -41.28 9.57 11.3 \
9378.75 -37.08 -13 -24.08 -60.85 -38.53 10.45 11.9 vV
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 25 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit 0-ve-r SPA.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Ga||.1 (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3747 -28.26 -13 -15.26 -44.42 -34.30 6.56 12.60 H
5620.5 -30.40 -13 -17.40 -48.82 -35.50 8 13.10 H
7494 -41.25 -13 -28.25 -59.99 -42.98 9.57 11.30 H
Middle 9367.5 -38.62 -13 -25.62 -63.01 -40.07 10.45 11.90 H
3747 -29.48 -13 -16.48 -45.54 -35.52 6.56 12.6 \
5620.5 -31.04 -13 -18.04 -50.9 -36.14 8 13.1 Vv
7494 -40.62 -13 -27.62 -59.02 -42.35 9.57 11.3 Vv
9367.5 -38.94 -13 -25.94 -62.71 -40.39 10.45 11.9 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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